

Paediatric Clinical Practice Guideline



TTOs required for newly diagnosed children with diabetes prior to discharge

Author: Dr. S. Kanumakala (on behalf of Paediatric Diabetes Team) /

Dr Geetha Fonseka, Consultant Paediatrician

Publication date: November 2016 – updated from October 2014

Review date: November 2018

Insulins for children discharged on 2 injection regimen:

• Novorapid – 3 ml penfill cartridge – One cartridge

 NOVOMIX 30 – 3 ml penfill cartridges – one box of five cartridges (for children on BD insulin regime)

Insulins for children discharged on Basal Bolus regimen

- Novorapid 3 ml penfill cartridge one box of five cartridges
- LEVEMIR 3ml penfill cartridges one box of five cartridges

In addition, all children should also receive

- 1. Glucogel (Hypostop) One tube
- 2. Ketostix One pack of urine testing strips
- 3. Glucagen Kit 1 mg Glucagon injection